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All India Institute of Medical Sciences 

Ansari Nagar, New Delhi-110029 

 

Dated the; 10/02/2015 

Sub: Essential Drug List of AIIMS (2014)-reg.  

Essential Drugs List 
S.No. Name of the Molecules S.No Name of the Molecules 

A Tablets 

1 Acelofenac 100 mg 77 Levofloxacin 750 mg 

2 Acetazolamide 250mg 78 Levonorgestrel 0.15mg+Ethnyl 
Estradiol0.03mg 

3 Aciclovir 400mg 79 Linzolid 600 mg 

4 Albendazole 400mg 80 Lithium Carbonate 300mg 

5 Alendronate 70mg 81 Lobetalol 100mg 

6 Allopurininol 100mg 82 Lorazepam 1mg 

7 Alprazolam 0.25 mg 83 Losartan Potassium 25mg 

8 Amiodarone 100mg 84 Losartan Potassium 50mg 

9 Amlodepin 2.5mg 85 Medroxy Progesterone Tab. 10mg 

10 Amlodepin 5mg 86 Mefenamic Acid 250mg + Dicyclomine 10 
mg 

11 Amlodipine5mg+Atenolol 50mg 87 Metformin 500mg 

12 Amoxycillin + Clavulanic Acid 375mg. 88 Metformin SR 1000mg 

13 Amoxycillin + Clavulanic Acid 625 mg 89 Methotrexate 2.5mg 

14 Aspirin ASA 150mg 90 Methyl Cobalamine Tab. 500mg 

15 Aspirin ASA 75mgTab. 91 Methylcobalamine 500mg + Gabapentin 
300mg 

16 Atenolol 25mg 92 Metoclopramide 10mg 

17 Atenolol 50mg. 93 Metoprolol 25mg 

18 Atorvastatin 10mg 94 Metoprolol extended relese 25mg 

19 Atorvastatin 20 mg 95 Morphine CR - 10mg 
20 Azathioprine 50mg 96 Morphine CR- 30mg 
21 Azithromycin 250mg 97 Morphine CR- 60mg 
22 Azithromycin 500mg 98 Morphine SR -10mg 
23 Betahistine 8mg 99 Morphine SR-30mg 
24 Bupenorphine 2mg +Naloxene 0.5mg 100 Morphine SR- 60mg 
25 Buprenorphine 0.4mg 101 Morphine  - 10mg 
26 Buprenorphine 2mg 102 Morphine - 30mg 
27 Calcitrol 0.25mcg 103 Morphine -60 mg 
28 Calcium 500mg 104 Montelukast 10mg 

29 Carbamazepine 200 mg 105 Montelukast 5mg 

30 Carbamazepine Controlled release 
200mg 

106 Multivitamin Oral preparations with or 
without Minerals & trace elements 

31 Cefadroxil Kidtabs 125mg 107 Mycophenolate Mofetil 500mg 

32 Cefixime 100mg 108 Nebivolol 2.5mg 
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33 Cefixime 200 mg 109 Norfloxacin 200mg 

34 Cefuroxime 250mg 110 Ofloxacin 200mg 

35 Cefuroxime 500mg 111 Olanzapin 5mg 

36 Chloroquine 250mg 112 Ondansetron 4mg 

37 Ciprofloxacin 500mg 113 Ondansetron 8mg 

38 Clarithromycin 250mg 114 Pantaprazole 40mg +Domperidone 30mg 
SR 

39 Clobazam 5mg 115 Pantoprazole 40mg 

40 Clonazepam 0.5mg 116 Paracetamol + Tramadol 37 mg. 

41 Clopidogrel 75mg + Aspirin 75mg 117 Paracetamol 500 mg 

42 Clopidrogrel 75mg 118 Phenobarbitone 30 mg 

43 Clozapine 50mg 119 Phenytoin Sodium 100mg 

44 Cotrimoxazole (Sulphamethoxazole + 
Trimethoprim) Sulphamthoxazole 
800mg.+ Trimethoprin 160mg 

120 prazosin XL 2.5mg 

45 Cyclophosphamide 50mg 121 Prednisolone 10mg 

46 Diazepam 5mg 122 Pregabalin 150mg 

47 Diclofenac 50mg+Serratiopeptidose 10mg 123 Pregabalin 75mg 

48 Diclofenac sod. 100mg. SR 124 Ramipril 2.5mg 

49 Diclofenac sod. 50mg 125 Ramipril 5mg 

50 Dicyclomine 10 mg + Chlordizepoxid 5mg 
+ clinidium bromide2.5mg 

126 Ranitidine 150mg 

51 Digoxin 0.25mg 127 Risperidone 2mg 

52 Diltiazem 90mg SR 128 Ropinirole 2mg 

53 Domperidone 10mg. 129 Salbutamol 2 mg 

54 Enalapril 2.5mg. 130 S-Amlodipine 2.5mg 

55 Enalapril 5mg. 131 S-Amlodipine 5mg 

56 Escitalopram 10mg. 132 Sertraline HCL 50mg 

57 Fexofenadine Hydrochloride 120mg. 133 Sitagliptine 100mg 

58 Fluconazole 200mg. 134 Sodium Valproate + Valproic Acid CR 
500mg 

59 Fluconazole 50mg. 135 Spironolactone 50mg + Frusemide 20mg 

60 Folic Acid 5mg. 136 Tamoxifen 10mg 

61 Frusemide 40mg. 137 Telmisartan 40mg 

62 Gabapentin 300mg. 138 Theophylline 35 mg + Etophylline 115 mg 

63 Gliclazide 80mg. 139 Thyroxin 0.25mcg  

64 Gliclazide moderate relase (MR) 30mg 140 Thyroxine 100mcg 

65 Glimepiride 1mg 141 Thyroxine 50mcg 

66 Glimepiride 2mg 142 Thyroxine 75mcg 

67 Glipizide 5mg 143 Topiramet 50mg 

68 Haloperdol 5mg 144 Torsemide 20mg 

69 Hydrochlorthiazide 12.5mg 145 Tramadol 100mg SR 

70 Ibuprofen 400mg+Paracetamol 500mg 146 Tranexamic Acid 500mg 

71 Indomethacin 25mg 147 Trihexyphenidyl Benzhexol 2mg 

72 Isosorbide Mononitrate 20mg 148 Vit. C 500mg 

73 Ketoconazole 200mg 149 Voriconazole 200mg 
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74 Levetiracetem 500mg 150 Warfarin 5mg 

75 Levocetrizine 5mg 151 Zolpidem 5mg 

76 Levofloxacin 500mg 152 Ursodeoxycolic Acid  

  153 Mifepristone 200mg 

154 Misoprostol 400mcg 155 Combo pack of (Mefipristol + Mesoprostol) 

B Capsules 
1 Amoxycillin 250mg 11 Doxycycline 100mg 

2 Amoxycillin 500mg 12 Nifedipine 5mg 

3 Ampicillin 250mg+Cloxacillin 250mg  13 Phenoxybenzamine 10mg 

4 Cefaclor 500mg 14 Tacrolimus 0.5mg 

5 Cefadroxyl 500mg 15 Tacrolimus 5mg 

6 Cloxacillin 500 mg 16 Tamsulosin 0.4mg+ Dutasteride 0.5mg 

7 Cyclosporine 100 mg 17 Thalidomide 50mg 

8 Cyclosporine 25mg 18 Tramadol 50mg 

9 Cyclosporine 50 mg 19 vitamin B complex in combination with Vit.C 

10 Dextropropoxyphene (Plain ) 65 mg 20 Oral preparations containing Ferrous 
sulphate /Ferrous fumarate /Ferrous 
gluconate / Ferrousammonium citrate 
Elemental iron more 
than100mgwith/without vitamines B,C,D 

C Injections 
1 5-Fluoruracil 250 mg 121 Hydrocortisone Sodium 100mg/vial with 

water. 
2 5-Fluoruracil 500 mg 122 Hydroxyethyl Starch 130/0.4 6% 

Tetrastarch 500ml (Bottle) 
3 6% Isotonic Balanced Hydroxyethyl starch 

based colloid solution. Electrolyte 
composition similar to plasma. Na+ 135 to 
140 mmol/L Cl- 110 to 120 mmol/L K+ 3.5 
to 4.5 mmol/L Containing adequate 
Acetate, Malate Osmolality 285 to 300 
mosm/L 

123 I.V. Paracetamol 500mg 

4 Albumin 20% 50ml 124 Ifosfamide + Mesna 

5 Albumin 25% 50ml 125 Imipenem 500mg + Cilastatin 500mg 

6 Amino Acid 5% sorbitol 5% fat emulsion 
20% 1000ml 

126 Irinotecan 100 mg 

7 Anti-rabies vaccine (inactivated purified 
Vero cell rabbies vaccine or purified 
chicken embryo cell vaccine or human 
diploid cell vaccine) 

127 Iron Sucrose 100mg 

8 Atracurium 50mg 128 Isoflurane 100ml 

9 Acyclovir 250mg 129 Isoflurane 250 ml 

10 Adenocine 3mg/ml 130 Isoprenaline 

11 Adrenaline 2ml 131 Ketamine 50mg/ml 

12 Amikacin 250mg. 132 Ketorolac 30mg 

13 Amikacin 500mg. 133 Levetiracetam 500 mg 

14 Aminocaproic Acid 20 ml,250 mg/ml 134 Levofloxacin 500 mg 100ml. 

15 Aminophyllin 10 ml 135 Lignocaine hcl 2% 

16 Amiodarone 136 Lignocaine Hcl 21.3mg + Adrenaline 
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0.005mg (1:200,000) 30ml 

17 Amoxycillin+Clavulanic Acid 1.2g 137 Lignocaine Hcl 42.7mg/ml -4% (Topical) 30 
ml 

18 Amphotaricin-B 50 mg 138 Linezolid 100ml 

19 Amphotericin B Lipo 50mg 139 Lobetalol 20mg/4ml 

20 Anti Snake Venom Polyvalent 10ml.vial 140 Lorazepam 4mg 

21 Artesunate 60 mg 141 Magnesium sulphate50%  2ml 

22 Atropin 1 ml 142 Mephentermine Sulphate 15mg/ml 

23 Azithromycin 500mg 143 Meropenem 1gm 

24 Bleomycin 15 mg 144 Meropenem 500mg 

25 Botulinum Toxide Inj. 100mg 145 Mesna 200mg 

26 Bupivacaine 0.5 % hyperbaric 4ml 146 Methotrexate 15mg 

27 Bupivacaine Hcl preservative free 0.50% 
20 ml. amp 

147 Methotrexate 30 mg  

28 Buprenorphine Hydrochloride 0.3mg 148 Methyl Prednisolone Acetate 40mg 

29 Calcium Gluconate 10ml 149 Methyl prednisolone sodium succinate 
1gm. 

30 Carboplatin 150mg 150 Metoclopramide 2ml 

31 Carboplatin 450mg 151 Metoprolol 1mg/1ml/5ML 

32 Caspofungine 50mg 152 Metronidazole 100ml 

33 Caspofungine 70mg 153 Midazolam 5mg/5ml VIAL 

34 Cefazoline 1gm 154 Mitomycin 2mg 

35 Cefepime 1000mg + Tazobactam 125mg 155 Morphine 15mg/ ml 
36 Cefoperazone 1gm. 156 Multivitamin 10ml 
37 Cefoperazone 500mg +Sulbactum 500mg 157 N-Acetylcysteine 200mg/ml (5ml) 
38 Cefotaxime 1gm 158 Naloxone 400mcg 

39 Ceftazidime 1gm 159 Neostigmine 1ml 

40 Ceftriaxone Sodium 1gm. 160 Neostigmine 5ml 

41 Cefuroxime 750 mg 161 Netilmicin 300mg 

42 Chloroquin 162 Nitroglycerine 10 ml amp  

43 Ciprofloxacin I.V. 100ml 163 Noraderinaline 2mg/2ml 

44 Cisplatin 10 mg 164 Octreotide 100 mcg 

45 Cisplatin 50 mg 165 Ofloxacin 100ml. 

46 Clonidine 166 Ondansetron 4mg/2ml 

47 Cloxacillin 500 mg 167 Ondansetron 8mg/4ml 

48 Colistin (2 million IU/vial) 168 Oxaliplatin 50 mg 

49 Cyclophosphamide 200mg 169 Oxaplatin 100mg 

50 Cyclophosphamide 500mg 170 Oxytocin 5 I.U 

51 Cytarabine 1000mg 171 
Pethedine 

52 Cytarabine 100mg 172 Paclitaxel 100mg 

53 Cytosine arabinoside 100mg 173 Paclitaxel 260 mg 

54 Dacarbazine 200 mg 174 Paclitaxel 30mg 

55 Dacarbazine 500 mg 175 Pancuronium Bromide 

56 Dacarbazine USP 100MG 176 Pantoprazole 40mg 

57 Dalteparin 5000 I.U. /0.2ml 177 Paracetamol amp 2ml 
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58 clindamycin 600 mg. 178 Paracetamol I.V. 1GM 

59 Daunrubicin 20 mg 179 Pemetrexed 500mg 

60 Dexmed Etomidine HCL 0.5ml 180 Pentazosine 30mg 

61 Desflurane 240mg 181 Pheniramine Maleate 2 ml 

62 Dexamethasone 4mg/ml 2 ml 182 Phenobarbitone 200mg 

63 Dexmedetomidine 200mcg/2ml 183 Phenoxybenzamine 50mg/1ml 

64 Dextrose 50% 25ml 184 Phenylepherine 10mg 

65 Diazepam 5mg 185 Phenytoin Sodium 100mg 

66 Diclofenac 25mg/3ml Vial 186 Phytomenadione ( Vitamin-K1) 10 mg 

67 Diclofenac 75 mg/1ml 187 Piperacillin 4gm.+Tazobactum 500mg. 4.5 
gm 

68 Digoxin 2ml 188 Plasmalyte Crytalloid Solution (multiple 
electrolyte inj.) 

69 Diptheria, Tetanus, Pertussis, Hepatitis B 
(rDNA) and HaemophIilus Type B 

189 Plastic Ringer Lactate Solution (Compo. 
Sod. Lactate Inj.) (FFS) 500ml 

70 Dobutamine hcl 250 mg 190 Pneumococcal Vaccine 0.5ml 

71 Docetaxel 120mg/3ml 191 Pneunococcal Polysaccharide conjunct 
vaccine( Adsoib 13 Valaent) 

72 Doxorubicin HCL 10mg 192 Polidocanal 3% 2ml 

73 Doxorubicin HCL 50mg 193 Potassium chloride 10ml 

74 Docetaxel 20mg 194 Pralidoxime (PAM chloride) 1gm 

75 Docetaxel 80mg. 195 Promethazine 2ml 

76 Dopamine 40mg/ml 196 Propofol 20ml 

77 DPT, Hepatitis B & HIB combination 
pentavalent vaccine 

197 Protamine Suplhate 

78 Enoxaparin 80mg/ 0.8ml 198 Ranitidine 50mg/2ml 

79 Enoxaparin l, PF Syringe 40mg 199 Rocuronium Bromide 50 mg/5ml 

80 Ephedrine 30mg 200 Ropivacaine Hcl- 0.5%  20ml 

81 Epirubicin 100 mg 201 Ropivacaine Hcl- 0.5% 10ml 

82 Epirubicin 50 mg 202 Ropivacaine Hcl- 0.75% 20ml 

83 Epirubicin Hcl 10mg 203 Sevoflurane 250 ml 

84 Equine rabies immunoglobulin 300 mg/ml 204 Sodium Bicarbonate 7.5mg 

85 Ertapeneum 1gm 205 Sodium Fluresin 20% 

86 Erythropoietin Alpha 4000IU 206 Sodium Nitroprusside vial 50 ml 

87 Esmolol 10ml 207 Sodium Valproate Inj. 100 mg/ml (5ml) 

88 Ethamsylate 250mg/2ml 208 Somatostatin 3mg 

89 Etomidate 10ml 2mg/ml 209 Streptokinase 15,000,00 IU/ml 

90 Etoposide 100mg 210 Streptokinase 7,500,00 IU/ml 

91  Fentanyl 2ml (50 mcg per ml) 211 Succinylcholine 50mg/ml 

92  Fentanyl 10ml (50 mcg per ml) 212  Trypan blue solution 0.06% w/v 1ml vial 

93 Filgrastin 300mcg 213 Teicoplanin 400mg 

94 Fluconazole 100 ml 214 Tetanus Toxoid vial 5ml 

95 Frusemide amp. 10mg/ml 215 Theophylline 50 mg + Etophylline 170 mg 

96 Gadobenate dimeglumine 10 ml 216 Thiopentone 1000mg 

97 Gadobenate dimeglumine 15 ml 217 Thiopentone 500mg 
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98 Gadobenate Dimeglumine 20 ml 218 Tigecycline Inj. 50mg 

99 Gadopentate dimeglumine 20 ml 219 Tobramycin 80mg. 

100 Gancyclovir 500mg 220 Total parenteral nutrition solution in three 
cambered beg for central infusion 
containing glucose, lipids and amino acids; 
Volume 1000-1250 ml, total calories at 
least 900 Kcal osmolality 1000-1250 
mOsm/Kg. 1000-1250ml. 

101 Gemcitabine 1.4gm 221 Tramadol 1ml 

102 Gemcitabine HCL 1gm 222 Tranexamic Acid 500mg/5ml 

103 Gemcitabine HCL 200mg 223 Trivalent Influenza Vaccine (Adult) PFS 

104 Gentamycin 40mg/ml 224 Trivalent Influenza Vaccine (Pead) PFS 

105 Haloperidol 5mg 225 Vancomycin with factor B purity 500mg 

106 Heparin 25000 IU 226 Vasopressin 20 µ/ml 1ml Amp. 

107 Heparin 5000 IU 5ml 227 Vecuronium Bromide 4mg/2ml 

108 Heparin Lock Flush solution amp.10ml 228 Vinblastine 

109 Heparin Lock Flush solution amp. 2 ml 229 Vincristine 1mg 

110 Human Albumin 20% 100ml 230 Water for inj. 5ml 
111 Human Biphasic Isophane Insulin 30/70 

vial 10 ml 
231 Zoledronic acid 4mg 

112 Human Gammaglobulins 5 gm 100 ml 232 Iopamidol 300mg 50ml 

113 Human Neutral soluble insulin 40 I.U. vial 
10 ml/40 IU 

233 Iopamidol 370mg 30ml 

114 Iohexol 300eq.to 347mg./ml 50ml. 234 Rapid acting insulin vial 

115 Iopamidol 300mg 100ml. 235 Premix rapid acting insulin & intermidiate 

116 Iopamidol 370mg 100ml. 236 Gadodiamide 20 ml 

117 Iopamidol 370mg 50ml. 237 Astreonem 

118 Insulin Glargine vial 238 Eternacept 

119 Human Tetanus (Immunoglobin) 250 
iu/2ml 

239 Insulin Lispro 

120 Hydrocortisone 100 mg 240 Human Chronic Gonardotropin 

  241 Sildenafil 12mg/10ml 

D Ointment/Cream 
1 Acyclovir 3% 11 Lidocaine 2.5%+ Prilocaine 2.5% 

2 Adaplene 0.1% gel 15gm 12 Anti Heamorrhoidal 

3 Beclometasone Dipropionate + Neomycin 
+ Clotrimazole 10 gm 

13 Diclofenac diethylamine Linseed methyl 
salicylate & menthol 

4 Betamethasone+ Gentamycin+ 
tolnaftate+ iodochlorhydroxyquinone+ 
chlorocresol 

14 Flucinolone 0.1% 20gm 

5 Calamine Lotion 100ML /60ML 15 Miconazole 

6 Ciprofloxacin 16 Polymyxin B Sulph.5000IU equelent to 
neomycin 3400IU per gm 20 gm 

7 Clindamycin 20gm 17 PolymyxinBSulp.5000IU+Neomycin 3400IU 
per gm opthalmic 5gm 

8 Clobetasol 16 gm 18 Povidone Iodine 15gm 
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9 Clotrimazole 1% + Betamethasone 19 Silver Sulphadiazine+Chlorhexidine 25gm 

10 Clotrimazole 15gm 20  Muprocin 

E Rota caps/ Respules 
1 Budesonide Respiratory Solution 0.5mg 5 Salbutamol 200mcg Rotacaps 

2 Ipratropium Br + Levosalbutamol rotacaps 
40mcg + 100 mcg Rotacaps 

6 Salbutamol respiratorySolution 1mg/ml 
2.5ml 

3 Ipratropium Respiratory solution for 
nebulisers 15ml 

7 Ipratropium+ Salbutamol Respiratory 
solution 

4 Salbutamol + Beclomethasone Rotacaps 
 

  
  

F Inhaler 
1 Budesonide 200mcg 4 Formoterol Flumarate 6mcg + Budesonide 

200mcg 

2 Fluticasone + Salmetrol 125mcg + 25 
mcg 

5 Ipratropium Br + Levosalbutamol 20mcg + 
50mcg 

3 Formetrol+fluticasone inh. 250 mcg 6 Tiotropium 9mcg 

G Powder 
1 Glutamine  4 Clotrimazole 30gm 

2 Povidone Iodine 5% W/W 5 Sachet O.R.S. 

3 Polymyxin B Sulph.5000IU equivalent to 
neomycin 3400IU per gm Powder 10gm 
  

6  Cholecalciferol Sachet Vit. D3 60000 units 

H Drops 
1  Atropine sulphate ophthalmic solution 1% 

w/v 5ml 
10 Timolol 0.5% E/D10 ML 

2 Clotrimazole Ear Drop 11 Tropicamide 1% w/v 5ml E/D 

3 Ciprofloxacin 0.3% E/D 12 Moxifloxacin 0.3% E/d 5 ml 

4 Gentamicin 0.3% E/D 13 E/d Olopatadine 

5 Hydroxyl Propyl Methyl Cellulose E/D 14 E/D Phenylephrine 2.5%, 5ml 

6 Tropicamide 0.8% + Phenylpherine 5% 
E/D 

15 E/D Pilocarpine nitrate ophthalmic solution 
2% w/v 5ml  

7 Carboxymethy cellulose 0.50% E/D 16 Eye drop Prednisolone Acetate 

8 Latanoprost 50 mcg 2.5ml E/D 17 Gatifloxacin E/D 5ml 

9 Polyvinyl Alcohol 1.4% + Povidone 0.06% 
+ Chlorbutanol 0.5% E/D 10ml 

18 Gel Hydroxypropylmethylcellulose gel 
10gm 

I I.V Fluids and Chemicals 
1 fluid 2.5% 5 ltrsCAPD 19 Liquid Carbolic Acid 

2 Glass Ringer Lactate Solution 
(Compound Sod. Lactate Inj.) 500ml 

20 Liquid Glycerin 

3 Glass Dextrose 10% 500 ml 21 Plastic Dextran (Low mole wt.) in Normal 
saline (FFS) 500ml 

4 Glass Dextrose 20% 500 ml 22 Plastic Dextrose 10% (FFS) 500ml 

5 Glass Dextrose 5% 500 ml 23 Plastic Dextrose 5% (FFS) 500ml 

6 Glass Dextrose 50% 100 ml 24 Plastic Dextrose Saline N/2 (Dex. 5.0g 
+Sod. Chloride 0.45g/100ml (FFS) 500 ml 

7 Glass Dextrose Saline N/2 (Dex. 5.0g 
+Sod. Chloride 0.45g/100ml 500 ml 

25 Plastic Dextrose Saline N/3 (Dex. 5.0g 
+Sod. Chloride 0.33g/100ml (FFS) 500 ml 
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8 Glass Dextrose Saline N/3 (Dex. 5.0g 
+Sod. Chloride 0.33g/100ml 500 ml 

26 Plastic Distilled water (Can) 5 Litre 

9 Glass Dextrose Saline N/5 (Dex. 5.0g 
+Sod. Chloride 0.20g/100ml 500 ml 

27 Plastic Distilled water 1 Ltr. 

10 Glass Distilled water 1 Ltr. 28 Plastic DNS (Dex.5.0g + Sod. Chloride 
0.9g/100ml) (FFS) 500ml 

11 Glass DNS (Dex.5.0g + Sod. Chloride 
0.9g/100ml) 500ml 

29 Plastic Glycine Irrigation Solution 1.5% 
(FFS) 3000 ml 

12 Glass Mannitol 20% 100 ml 30 Plastic Mannitol 20% (FFS) 100 ml 

13 Glass Mannitol 20% 350 ml 31 Plastic Normal saline (Sod. Chloride 0.9%) 
(FFS) 100 ml 

14 Glass Normal saline (Sod. Chloride 0.9%) 
100 ml 

32 Plastic Normal saline (Sod. Chloride 0.9%) 
(FFS) 3 Ltr. 

15 Glass Normal Saline (Sod. Chloride 0.9%) 
500 ml 

33 Plastic Normal saline (Sod. Chloride 0.9%) 
(FFS) 500ml 

16 Glass Normal Saline 3%(Hypertonic) 
100ml  

34 Plastic Peritoneal Dialysis Fluid (FFS) 1 
litre 

17 Haemodialysis Fluid with bicarbonate 
powder BP 5 Ltr. 

35 Plegid Card( R) Cardioplegia solution     
1ML   KCI-59.55 MG Mg Cl2-162.65 mg 
Procaine HCL13.64 mg 

18 Hydrogen Perioxide Solution IP     

J Syrups 
1 Albendazole 10ml 18 Liq. Ofloxcin 30ml 

2 Amoxycillin+Clavulanic Acid 200 + 28.5 
mg/5ml 30ml 

19 Lactulose 100ml 

3 Azithromycin 30ml 20 Multivitamins & Minerals Combination Oral 
preparations containing Vit.B Complex, C 
with or without Vit. A, D Minerals & trace 
elements(Drops) 

4 Calcium phosphate 200ml 21 Multivitamins & Minerals CombinationOral 
preparations containing Vit.B Complex, C 
with or without Vit. A, D. Minerals & trace 
elements. 

5 Cefixime 100mg 22 Paracetamol 60 ml 

6 Cefixime 50mg 23 Paraffin+ Milk of magnesia with or without 
Phenotlphthalein Laxative 

7 Combination of Aluminium Hydoxide 
Magneshium hydro-xide/trisilicate 
simethicone, activated methyl polysilox 
etc. (Diovol Forte suspension 170ml) 

24 Phenyephrine with Chlorpheniramine 
Maleate. 60ml 

8 Cetrizine 60 ml 25 Phenytoin sodium 

9 Digoxin 26 Pot.Chloride 1.5g per 15ml 200ml 

10 Expectorant  27 Promethazine Hydrochloride +Pholcodine 
60ml 

11 Guaiphenesin+Dextromethorphan 
+Chlorpheniramine maleate sugar free 
50mlSyp. 

28 Salbutamol 100ml 

12 Guaiphenesin+Dextromethorphan H 
Br+Chlorphenrmine Mal.Syrup 100ml 

29 Salbutamol 1mg+ Theophylline 50mg 

13 Ibuprofen + Paracetamol 60 ml 30 Susp. Trimethoprim 40mg + 
Sulphamethazole 200mg 

14 Ibuprofen 60ml 31 Sucralfate 200ml 
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15 Iron Syrup 32 Terbutaline sulphate+brohexine 
HCL+guaiphenesin+menthol 100 ml 

16 Liq. Cefadroxil 125mg/5ml 33 Triclofos 500ml/5ml 

17 Liq. Chloroquine 160mg/10ml     

K Misc. Items 
1 Patch. Fentanyl 25 mcg /per Hr. release) 7 Lignocaine Throat spray 10% 

2 Patch. Fentanyl 50 mcg /per Hr. release) 8 Phosphate ENEMA 

3 Patch. Fentanyl 75 mcg /per Hr. release) 9 Solution Povidone Iodine 5% 100 ml 

4 Chlorhexidine Mouth wash 160ml 10 Spray Normal saline nasal DROP 10ml 

5 Povidone-Iodine Mouthwash/Gargle 1% 
100 ml 

11 Spray Xylometazoline Nasal DROPs 0.1% 
10ml 

6 Lignocaine jelly 2% 12  Suppository Biscodyl  

 

 

         (Medical Superintendent) 

              AIIMS 


